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NORTHERN INDIA TEXTILE RESEARCH ASSOCIATION

(Linked to -Ministry of Textiles, Government ot India)

TEST REPORT
(M Chemical T1ECO 1 Environmental [ Physical [] Polymer & Technical Textiles M COE )
M/s. Mags Novel R-03A
105. ShivalikTower, Report No. 1349/23-CQE
Opposite Pacific Mall, ULR No.: TC804523000001643F
e b Client’s Ref.: Letter Dt, 26.10.2023

| Ghaziabad- 201012 Despatch Ref :NITRA/CQE/2023-24/ i

" Uttar Pradesh Date : 06.11.2023

Sample Description: 01 sample described by the Client as “Fabric (Creme in colour)”

Date of sample receiving: 26.10.2023 Date of results reporting: 06.11.2023
Sl Test Parameter Test Method Test Results
No. (SC : 3042)
1. | Ignitability Test BS EN 5852: 2006 No  flaming or  progressive
( Normal State) (Without water soaking) | smouldering was observed after
- Ignition Source 1 removal of the flame.
(Match Flame Test) Result : Pass

Any Observation/ Comments: —
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Authorized Signatory Head of Division / Officer In-charge
v/ ; Page 1 of 1
}" Swami Sharan End of Report Kuldeep Singh
ISO i JSO
Note: No. 0124874

L. The results are for technical Information of client only, not for advertisement, promotion, publicity and litigation. 2. The
results refer to the applicable parameters only. 3. The resulis are based on samples as supplied by the client. 4. The samples
will be preserved for 60 days for the date of dispatch of report, subject to the condition that they are stable. 5. Any
discrepancy in the test report shall be notified the lab within ten days of dispatch of report otherwise it is presumed that the
report has met client’s requirement. 6. Report shall not be reproduced except in full without approval of NITRA. 7. Please



